5333

200B

$7v32 (CE)

14

\<476

1477 1472 | 147 ] 145
14-4 (14-3

00000 O 0 O MENU BACK

00O 0O NEXT

Transmission ( WithChargePump ) WIHENIZHEE(EU)

17
R HaEs BB &R FR B &  |=E RS w *&
#
Y] T M2 [BE] R % & oL #
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5333 800A 000 |3v¥avAssy TRANSMISSION | g pLE 2 | 1
2 K710 0112 020 |F#& Lk BOLT 12k 4 |M12x 20(P=1.75) ~N0.1860188
2 K712 0112 020 |F#&"Lb BOLT 12 4 [m12x20(P=1.25)| D |[NO.1860189~
3 K814 0108 050 |F# Lk BOLT 12 2 |M8x50
4 F301 0108 000 JF¥vyb NUT IR EL 4 |M8
5 5316 8105 002 |HST HST HSTHH %] 1 [BDR-326
6 K710 0108 025 |F# Lk BOLT 12 5 [M8x25(7T)
7 5332 2003 000 |7°L—} PLATE [ 1
8 3557 2031 001 |7°-) PULLEY e 1
9 0572 0005 028 |%- KEY gl 1 |5x28
10 7306 1137 000 |9=Uv9' 77y FAN A2 1
11 5305 2006 000 |vL4" PLATE Bl 1
12 K710 0106 014 |F#&" )Lk BOLT 2R 5 [M8x12(7T)
13 5332 2005 000 Y4 LINK R 1
14 5332 2008 000 |HST=a—-F5NT7vY NEUTRALASSY [HSTH: H k| 1
14-1 | 5332 2009 000 |7°5%vh BRACKET X 1
14-2 | 53103108 000 |#'4} GUIDE S 2
14-3 | 5310 3109 000 |& Wb BOLT 2 1
14-4 | 53103109 500 [27°)vy SPRING i 1
14-5 | 3652 0702 000 |)o9&— JOINT PR 1 |M6
14-6 | A300 0106 001 |Fvb NUT IR E) 2 |Mé
14-7 | A300 0106 003 |Fvb NUT 2B 3 |M6
15 F300 0106 000 |FFvh NUT IR E) 3 |M6
16 0350 0140 818 |[PW WASHER ihJE 1 |8x18x16
17 0520 0125 016 |7ty PIN SPLIT JT4 1 |25%16
CM225 —18— 2011/July



	MENU BACK: 
	NEXT: 


